DOCKET NO. SA-516

EXHIBIT NO. 20C

NATIONAL TRANSPORTATION SAFETY BOARD WASHINGTON, D.C.

FIRE AND EXPLOSION GROUPS FACTUAL REPORT Appendix III (Tests and Study) (81 pages)

TWA FLIGHT 800 ACCIDENT INVESTIGATION

FIRE AND EXPLOSION

APPENDIX III

(TESTS AND STUDY)

APPENDIX III

TESTS AND ANALYSIS RESULTS

Item # Description of Analysis

- 1. Fuel Sample taken July 11, 1996 in Athens, Greece. Certificate of Quality Analysis
- 2. Reference Samples Labeled MMB-1, MB-2, MB-3, MB-4, MB-5, and MB-6 Kennedy Space Center, Florida (May 19, 1997)
- 3. Gasper Tubing Sample # 1 from the Environmental Control System Kennedy Space Center, Florida (June 3, 1997)
- 4. Gasper Tubing Samples # 2 from the Environmental Control System Kennedy Space Center, Florida (June 4, 1997)
- 5. Seat Samples and Adhesive Reference Material Analysis Kennedy Space Center, Florida (June 24, 1997)
- 6. Reports Pending for the following:
 - 1. Description of Material embedded in CWT upper skin sealant.
 - 2. Other Fuel Samples.
 - 3. Various Soot Sample Analysis.

03/20/97 THU 09:48 FAX 516 369 8736

Swab Test taken March 6, 1997 for National Transportation Safety Board by Frank McGill (ASI)

NTSR

11002

- 1. Vile Test # 1 Blank with only gauze.
- 2. Vile Test # 2 Blank with gauze and alcohol.
- 3. Vile Test #3 Sta. 191F Body section 44 Access Doors and Panels.
- 4. Vile Test #4 Sta 191N Air Cond. Pack Door
- 5. Vile Test #5 Sta. 192H Right Air Cond. Door
- 6. Vile Test #6 Inside of #24 Knueger Flap on Right Wing aft of #4 Engine.
- 7. Vile Test #7 LF 55B- Left Fuselage Internal Surface.
- 8. Vile Test #8 LF 55C- Left Füselage Internal Surface.

Samples taken 11/1/96

- 1. Blank (dry)
- 2. Blank (w/isopropyl)
- 3. Aft face of front spar near upper chord outboard of LBL 106 stiffener (swabbed)
- 4. Inboard web of front spar stiffener at LBL 106, approximately 18" below upper chord (scraped)
- 5. Upper surface of top skin near front spar at LBL 83 (scraped)
- 6. Upper surface of top skin (part CW129) between SWB#2 and SWB#3 near LBL 83 (scraped)
- 7. Forward face of midspar near lower chord at RBL 50 (swabbed)
- 8. Wire insulation at cannon plug attached to part LF16B (cut from rear spar); plug marked "center tank F/Q spar disconnect plug" (swabbed)
- 9. Outboard face of left side web of keel beam approximately 12" forward of SWB#1(swabbed)

RESIDUE SAMPLING DONE ON December 12, 1996

- NO. 1-Rt side of Keel beam forward of trim air tube
- No. 2 --inside of trim air tube on right side of keel beam
- No. 3---outside of trim air tube clamp on right side
- No. 4 -right side of keel beam just aft of break between RF-14A and RF-14B
- No. 5 Solid scraping from top inside surface of CW 504
- No. 6—alcohol blank
- No. 7—LF 12B Aft lower corner of passenger door
- No. 8-RF 7-Aft upper corner of passenger door area
- No. 9-RF 7-Between windows at about STA 920

TETPOAA EAAAS A.E.B AIVALITHIPIO EAEVINAL PETROLA HELLAS S.A. ELEPSIS REFINERY	КАУΣІМА АВ ПРООНСТ	CENTIO ANL		125	36 78	
ANALTHRIO EAEYINA PETROLA HELLAS S.A. ELEPSIS REFINERY	х Каузіма Ае Проюл	CENTIO ANL		12.5	78	
PETROLA HELLAS S.A. SLEPSIS REFINERY	KAYEIMA AE NPOON	CERTIFICATE C	SE QUALITY	•••••	-	
ADED ON THE TRING	KAYZIMA AE NPOON					
	KAYZIMA AB NACION PRODUCT			<u></u>		
	RECEIVED		IATION TURBINE FUEL		*	
	PRODUCT		i na waa sana M	(A D	a <i>D</i>
		ې مېسې	e-204	\mathbb{C}	pa	7~
	CHORE TANK	антына с социйн оф 9 с				_
	KR No:					
STALL TILL	102					
E-AMENFL P	LE U					
	Method	Recuire	PROPERTIES	Method	Reauts	
PHOPERILES	ASTM					
ally at 15 th kn/m2	D-1298	199,7	COMBUSTION		•	
TRILY BE 10 - C REVING		1Peal	Specific Energy		432	
Arance	ł	Boialt	Net, MG/Kg	5-4809		
		or all	or Aniline Gravity	D- 511		
			Product	D-1298	106	r
ZOMPOSITION		1002	Smoke Fornt mm	0+1322		
the advanty mg KOHuge	HP+ 354	1110	or Naphthelenes % vol	D540		
romatica % vol.	D-1319		and Smake point	0-1322		1
Xafine % vol.	D-1319	Comment Sportant	CORROBION	{		l
Sulphur lotal % mass	D-1266	MOZ	Corrosion, copper	1	110	
or + % mass	D-4294		dessification	0- 130		ł
Suppur, Mercapian,		1 sant	Corresion. Silver,	1	7680	_
	0.3227	0000	cleastficetian	P-227	a drev	1
		ľ	STABILITY NETON 1000	LOS LYTORISE	Jra 261- C)	
/OLATILITY			Toarral stability		1	1
Distribution *C	D- 86		s filler committee	3.3241	3	ł
1.8.P.		150	atternaties monste		ZERO	. م. ا
10 % Yol		143	b Tiple Bennet	ZERO	NODEA	fo c
20 % Ves.]	8	Ballan / una all	OP. AS	gin orma	F
50 % Vol.		198	Marry (Virual)	+		1
90.56 Vol		234	OCNTAMINANTS	1	1.5	
End point		250	Existent Gurii mg/100mi	0-351	115/2	1
Recidue & Val		08	Water seaction	0-1094		1
LANK & VAL	1	65	Water Separometer	the second	92	
First colot (Abal) 10	13. 170		index (without STAD)	U D-3948	+ 12	1
LIBRIT PAULIC (LARAN)		45	Electrical conductivity	0-2824	100	{
sh pollot (Tea) *C	2. 55		D IS CTURM	1		1
n point (Teg). *C.	1	1 1				1
olot. (Tag). *C.	{		ADDITIVES		-	
point (Tag). °C.	D-2385	-49	ADDITIVES Static Dissignator add.		08	

08.16.96 08:22	2 AM *	TWA OPERATIONS AN	DMIN PO	3
SENT BY AVIATION FUELS	8-16-96 : 9	57AM (ECI→ 10+77#5847	314 589 5380 PAGE	3/12
		Llor		
AA AITAITTAPIA AJÄPÖNYP Lenic Aspropyrgos (55514) Xhneion - Laboratory	COY A.E. Ery S.A.	10/77/174 (2.)	·	• ` 1
DEEAMENH . TATIO	N - A H A	ATEERZ JA-1 JET FUE	L	• •
Nº B LABORA	TORY	ALFORT JA-1	*******	
(PIOMOS ARATIOI: 101 H. Report 101	MEPONENIA DATE:	5/07/45 APIG.AREAMENHE P-: TANN NO.	281) *******	• •
I DYKNOTHTA EE 13°5,KG/1 I DENSITY AT 15°C ,KG/L	1 0.8005 1	ANGARIES ANORTARKE, & RO ADISTILLATION LOSS, & VOL		•
i Enganisk 1 Affiarance	1 B/C 1 1	: ERNEID ANAWAREEZ, TAG, "C : Flash Point, tag, "C	47	•
: DETTHTA, NG KOH/G : ACIDITT, NG KOH/G	0.008 {	1 DANEIO 472NI,"C 1 FAREZING POINT,"C		۰. ۱
AFRHATIKA, N K.O Arohafics, K V/V	1 1 K	I IEGORE ER -20°C,CGT I VISCOBITT AT ~20°C,CST	4	•
galvinel, x ko Olefine, x v/v	0,6	1 KAT, SEPHOF, STNAHE, MJ/KG NST HEAT OF CONBUS, MJ/KG	♦ 3.231	• •
0,8 K.B lfur,2 M/M	0.26	: ENMEIG AIGAAIEMOT, MN 1 SNOKE FOINT, MN	88	
BEIG MEPKAETANGN,% KJE AKACAPTAN SULFUR,% KJW	0.001a 1	i nafsaarnia , x x . Q : Nafstalenes , x v/y		I •
AORINN BOSTOR Boston Tast		: DIASERIN XAAKJI,ASIN N° : GOFFER SIRIF COERDSION,N°	14	•
AUGETAEN APX.CHX.,'C I THITIAL EDILING FOINT .'C	150	L GIASPREN APPIPOT, ASTH N'I 1 Cornosion Silver,N"	0	• .
10% NOL RECOVERED '.	154	: JETOT: STATE STETES, NH NG : 1 JETOT: PRES. BROF, KX NG :	0	÷ .
20% K.O EYNDYKNONA,'C 20% VOL RECOVIRED ,'C	140	: JFTOT: DATIKN ENTIN, SRAAMA: 1 JFTOT: TUBE RATING VISUAL		•
SON E.O LTHAIKANAA ,'C 50% VOL RECOVERED, 'C		I JETOTI"P" H "A" AROSEZELUS I JETOT: "P"OR"A"DEFOSITS	СИ	• .
90% K.O STRATKNOMA. C 90% VOL RECOVERED . C	231	I KOM. CIZIES, NG/100ML I I GUN EXISTENT, NG/100ML I	1.6	
AGOITACH TEALCHN.,'G FINAL BOILING POINT,'C	251 1	W.R-INTERFACE RATING WR-INTERFACE RATING	1	•
A.AROETAENI, K.O. IILLATION RESIDUE, NVOL		I WSIN (W/O SDA,CI) I WSIN (W/O SDA,CI) I WSIN (W/O SDA,CI)	54	•
AHM O BPOILTAN	IENDE TOT X	RHEIGY THE CHIEF CHENIST	•	•
SFID. BAPO	E FXR.	a/a Anni		7 -
11 12 Jan 10,80	16	I. TATAIAD		•

08.16.96 08 SENT BY AVIATION FIFT C	:22 AM	*TWA OPERATIONS	ADMIN PO4
GEN DIATATION FUELS	10-10-80 10.	i 9:00AM i ECI⇒ ⊻ 1000act - 20-20-20 /	314 589 3380:# 4/12
	AFTALLE	UH N= 3	
A GIYAIZIKFIA AZUFGUTFIC C ASFROFTRGOS REFINEN XXKEION - LASORATCRY	DC2/1010 07 A.E. 17 5.A.	10:13) 、
UEATIQI	ANAA	YIERI JA-1 JET FUEL	· · · · · · · · · · · · · · · · · · ·
LABORA	TGRY F	EPORT JA-1	.
(DU DENTION SE RM	EPOHENIA DATE:	1/07/66 APIG-1022AMENNU P-0 TANK NO. TAAAAXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXX	лаанын калалалан калалагын калалан кал Калалан калалан
NOTHTA ZE 15°C.KG/L 1	Q.7359 1	ANGADIES AGOSTARNE, N KO I DISTILLATION LOSS, N VOL 1	1.0
a o a o a o a o a o a o a o a o a o a o	5/0 I	ENNELO ANAGAIZHE.TAG, "C I FLASH POINT, TAG."S	**
TTHIA, NG KOH. G	0.012	I INMEIO WYENE, "C I FAREZING POINT, "C	• # 4
RHATIKA.W K.Q		IBRAND DE -20°C.CAT VISCOSITY AT -20°C.CST	+
Totalis x V/V	0.6	KAT. GEPMOT . AYMANH . HJ/KG	+3.200 }
- 18,% 7/9 EEU,% KrB	0.26	ERNEIO AIGANIENOT, MM	1
STO NEEKABTADER SK K.S	0.0015	NACHAARNIA, N K.G. NACHTALENES, N V.Y	
ERCAPIAN SULFUR . M.M.		ALABPOIN XAAKO" ASTM N°	1 A A
		ALASTRER AFFEFOR, ASTN N	·
NETAL BOILING POINT	;: ;	I JFTOTINTORK NIEZET, NM KG	
10% ALC ZINGLARD, C	1 . :	11 JETOT: ORTIKA EKTIH. DRANNA	N0
20% VO: RICOVEREI		I STICT: "P" H "A" ARCESELE	······································
SON K.U LUNDERAMAA		IN STOTE FOR AN LEPOSIS	· • • • • • • • • • • • • • • • • • • •
GUL X.J ITXEFANAAA, C 90% VOL RECOVERED , G	• • • • • • • • • • • • • • • • • • •	II GUN ZUISTENI,NGALGONL II GUN ZUISTENI,NGALGONL II W.E-INTERSALT GATING	
ANJEIANN TEA.JHN	i _2V - +	WE-INTERFACE RATING	
YNGALAROCTAENE 15 K.G Destillation resievelargo		WEIN IN O EDALE	
BILM .	SIVNENCE I	Anna O	8
South C & B	APOE FY	KK	4.8.

		BAA1 Angnym	INIKA KAN H BIOMAXA XHMEK MAADKA 1 - TK	Y DIMA - OPYKTEAAIA NIKH & EMILOPIKH BILIPIA D ZKAPAMARKA MAPAMARKA A. 4872440	L
		• • • • • • • • • • • • • • • •	ATTO ANAAY21-1	AREODOPIKOY KAYRDACY	·
•	AVA AERIMATOS: 38	36 A1 665. (D°7		EIFMATOE: SCEPANIA DAJ NAPAABHE: 917/96	:
	AE TAMEN	H NS	3	BN: alalac	
	EAELX	01	MEGOAOI ANAAYEHE	ATIQTEAEEMATA	
	Appsarance		Visual	BIC	•
, f }	Density at 15°C	(gr/m))	ASTM D . 1293	0,8008	
	Distillation		ASTM D . 66	The second secon	
	(BP	(*¢)			
	10% Recovered	(•¢)			
	80% *	(**)	аранан аралы. 19 араны аралы аралы 19 аралы а	9005 h more and a second	
	50% =	(°C)	а , н	Contraction of the second s	
	FRR	(°C)		the second s	
	Reaktysfloes	(44.VA)	1 × 4 - 4 × 4 ×	former and a standard and a second	
	Fisch Point TAG	(40)		ALCONTRACT	
	Freezing Point	(C)	ASTM D - 2386		
	Water Reaction		ASTM D + 1094		
	WSIM		ASTM D - 3948	17	
	Existent Gum	(mg/ 100mi)	ASTH D - ONT		
	Copper Corrosion	(2n, 100°C)	A8TM D - 130	(0	
	Conductivity	(p\$/m)	ASTM D - 2824	117 (29%).	
			1 		
			- 1.	the second se	
. •	NAPATHPHOEIS	्र (दे ं)			

TTA TON DEAATH

O NAME OF A

AEAT	DANA YTHE AL	PORNEROY KAVEDON
ELLOS : JET AL	IPOEAEYSH AEIF HMEPOMHNIA (TA	MATOR: <u>STAP 16 RA</u> PANAHE: <u>U.19196</u>
AF-AMELH N23		
EAELXOI	MEGOAOI	ANOTEAESMATA
	Visual	B/C -
Appearance Openity at 15°C (gr/mi)	ASTH D - 1298	0,8004
Distitution	ASTM D - BB	ی ≣ در دین میں میں میں میں م
(*O)		
10% Recovered (*0)	a a george de la	and the second
20% - (°C)		Maria da Santa da Maria da Ar
10% (°C)		
\$0% ····································		
F.J.P. construction of general (MAMore	4 min 1 11 11 1 1	
Residue/Lose	ASTM D 58	46,0
Freezing Point (*C)	ASTM D - 2365	- 51,5
Water Reaction	ASTH D - 1094	2
WSIM	A971 0 - 3645	74 3 .
Existent Oum (mg/100ml)	ASTH D . 381	1,6
Gopper Corrosion (2h, 100°C)	ASTHO - 130	25 1797)
Conductivity (p\$/m)	ASTNU	
		•

08.16.96 08:22 AM *TWA OPERATIONS ADMIN P07 SENT BY: AVIATION FUELS : 8-16-96 ; 9:59AM ; EC1-314 589 3380;# 7/12 PUL ING-16 THE LIT PAR ++SO I BOTSOOD ERO BLDA 214 SEt. 5 A STRAIETHPIA AEDPORYPPOT A.H. C ABPROPIEGOA REFINERY B.A. XEMEION . LABORATURY JA-1 JET YUEL SEATION ANAAYEERE LABORATORY 'SEPORT 32-1 KKEPUKHNIA 5/08/95 AFIQ.GERANEMME F-8819 ROD - 68ATIOT1 127 EXDYETA DE 15'C.KG/L 1 Q.6013 II ADDARIES ANOFTAZHE, N KO 1 1.0 IT BIGTILLATION LOSA .N VOL 1 INSITY AT IS C . ROALS HAC IL THNELO ANASANDIE, TAG, "C 1 47 出行のアイチャッ II ERNELO VTERE, "E 5-52 I II FREEZING POINT, "G 3 epen Rance -1 0.011 STIRTA NO XOR/G I FORATIKA, X K, C L 16 11 INGARE SE - DA'G, CHT 1 4 ROKATICS, X Y/Y 1 11 VISCONITI AT - ZO"C, CHT 1 CIVITY, NG KOX/G . '. 1 0.5 II KAT. BEPHOT ATHANE HS/KG 1 45.208. 1 I HET KEAT OF COKEUS. . HI/KG: WEE, N LO. 0.1 DITO, X X.R SULFUR, X N/X OLIC KEPKARTANNN, K.B. O.OOIS II NAGGAANIA, H.K.O HERCAPTAN SULFUR.K.H/N AOKINE DOCTOR DOCIGE II COPPER STRIP CORRESION, N. 1 DOCIGE TEST ADORTARN APK, ERN., C LIFS LI GIADPOIN APPYPOY, ANYN N' O SHITIAL BOILING FOINT , CL LI CORROSION SILVER, N' 10% % O TINATINGKA, C 165 IL INTOT: HTOT: HTOTE MIELER, NA HG L O 10% YOL ENCOVERED . C IL IFTOT: PRES. DROP, NA HG L ÷ . nin 1 -ZOA K.O ETHETENRHA, C. I 190 II JFTOT, DETIEN EXTIN, ERANNAT O RON VOL EECOVERED . C. I II JFTOTITUEE NAYING VISUAL : 1 40% E-O EINQIENQNA , C 1 292 11 JYTOIS"P" H "A" ANGAESEIE: NO 50% YDL RECOVERED, 'C 1 II JFTOIS"P"OR"A"DEFOSIIS ADOTTABE TEA. FEH. ... C 1 248 11 W.R-INTERFACE BATING 9 1 FIRAL BOILING FOINT. C 1 148 11 WE-INTERFACE SATING A HOTTARE, T F.O 11.2 II WATH (W/O SDA.CT) AS D BPOLETANENOE TOT XEREIOT THE CRIEF CREWIST ela Otroni SXL . 0,8015 . TATALAS

08.16.96	08:22 AM	*TWA OPER	RATIONS A	ADMIN	P08
SENT BY: AVIATION FUELS	; 8-16-96 ;10	:00AM ;	EUI7	314 088 0 2011 - 2011 - 2011 - 2011 - 2011 - 2011 - 2011 - 2011 - 2011 - 2011 - 2011 - 2011 - 2011 - 2011 - 201	3380 (# 0/12
10-16- 96 11:30 14	LE. Mebel		<u>+2-8-</u>	96	
ALYALETHPIQ EAEYENA PETROLA HELLAS SA. ELEPEN REFINERY			147	4	۰. ۱
BF= 5	KAYSIMA AEPONOPIAS - A NPORON JET A: PRODUCT AETAMENES 7 M	ZO 4	$\overline{\mathbf{b}}$	٤	; .

LOADED ON THE TRUCKE No:

. *			and the second		
PROPERTIES	Hethod ABTM/IP	Res.its	PROPERTIES	Method ASTM/IP	Fianuits
netty at 15 °C kg/m3	D-1298	800,6	COMBUSTION		:
		(lear	Specific Energy	1 a 1 ma	432
Pearange		a indi A	Net, MG/Kg	0-4500	
		BHOWT	or Anithe Gravity	0- 011	
		[Product	0-1295	26
APOSITION	1 10 664	5000	Smoke Point mm	0-1322	
a acidity mig KOHogr	10-354	120	or Naphthalenes % voi	0-1840	
mabica 🕊 vol.	0-1318		and Smoke point	0.1322	
fins % vol.	D-1319	total to an SuperStatis	CORROSION		
phur total St. Mars	D-1285	A 13	Corroelor, copper		Ja
» • % masa	D-4294	······································	rieselfcetion	D- 130	····· ···
phur, Mercaptan,		1	Corrosion, Silver.	Į	
% (1)355	0-3227	0,0007	ciassification	IP- 227	ZERO
•			AT A DILLEY LIFTOD (AN	nitoi temoeretu	18 200° C)
			BIASULT U. O.I.		1
OLATILITY	D. 86		Internal stability	0-3241	
istuilation *C		1 cu	e-Filter pressure		EFRO
1.8.P.		1. 1. 1. 1. 2. 7. 7	differential man rig.	TERO, I	NO PEAC
10 % Vol.	1	193	b- Tuge Deposit	OR 4	ANO RA
20 % Vol.			Reting (visual)	COLOUR	OFFOS
50 % Yol.	ł		CONTAMINANTS	4	25
90 🐝 Vol.	· ·		Existent Gum mor 100m	D- 381	16/1
End point	1		Water reaction	D-1094	
Resigue % VOI	1	0,0	Water Separometer	_	01
TONE % Vol.			index (without the	D-3948	76
Tean point (ADEI) *C	IP- 170		Electrical conductivity	D-2624	
lash point (Tag) *C	0- 56	45	Parn at s		140
			ADDITIVES		
	0.2794	49,0-	Static Dissipator add.		0,8
Freezing point TC	······································	5.0	57540.34.3no.1	Į	
VISCOURY · ZU ····, CSA					

12

SENT BY: AVIATION FLELS : 8-16-96 :10:01AN	WA OPERA	TIONS ADMIN ECI- 314 589 Punc 414	P 0 9 3380:#
bre: 5	6		• ;
DIL (HELLAS) TH BEFINERIES S.A THEODORI GREECE	NO S ATI	CERTIFICATE	
		1 	
NATION : BHELL PERAMA			
	TANK 1 787	ار - میکرد این با با این این این این این بین بید بید این	
کار زوان کا کو کو کہ میں بھیلیڈ جا کے محکوم کے بھیلیے جاتے ہوئے کے بھیلیے کہ کہ کہ جاتے ہوئے ہوئے ہوئے ہوئے ہوئ	RESULTS	METHODS	
TY AT 15 DEG C. KO/M3	} 793.B 	(ASTM D-1298	
POINT DES C			R 1
SITY AT -20 DES C.CST	1 3 - 8		
INS FOINT DEG C	-47.0		
		18#17 D-4294	·
TAN GULFUR X WT	1 0,0016	195TM D-322/	-
I CONTENT XHT	f 14.0		•
TICS X VOL	3 3 (h - 1 		
NS % YOL			4
ERED 10 X VOL DEG C ERED 20 X VOL DEG C ERED 50 X VOL DEG C ERED 40 X VOL DEG C BEG C UE/LOGS	164 178 178 238 258 1.0/1.0		
FIC ENERGY .NET MJ/KO	1 43.30	ASTN D-3338	
POINT MR	1 25	1ASTM 0-4323	
SION COPPER STRIP. 2HRS AT 100 DEG C	; 14	(ASTM D-130 -	-
R CORROSION. 4HRS AT 50 DEG C	1 0	:1P 227	
ENT GUM mor/100 ml	1 3	iastm D-JBI	
ACID NUMBER nor KOM/er	0.005	ASTM D-3242	
FROCESSED FUEL IN BATCH & YOL	MIL		
SEPARATION INDEX MODIFIED	92	1ASTN 0-3948	
REACTION INTERFACE RATING	1 10/2	ABTH D-1094	
AL STABILITY (JFTOT) TEMP 2600C R PRESSURE. WHIC/TUBE DEPOSIT RATING ACOCK OR ADNORMAL COLOR DEPOSITES	0/L1	ASTH 0-3241	
ICAL CONDUCTIVITY PB/M AT 36 DEG OC	190	ASTM D-2424	
C DISSIPATOR HG/L	0.45		
MANCE CLEAR, BRIGHT AND FREE FROM SOLID MA	TTER AND LINDI	SSOLVED HATER	
icted by		Approving av	12

*TWA OPERATIONS ADMIN P10 08:22 AM 08.16.96 ; 8-16-96 ;10:01AM ; SENT BY: AVIATION FLELS ECI→ 314 589 3380;#10/12 WERE THE STREET, STREE YN OWIN THE HA TOUPUQ 112 opogo AFT . S BAAHNIKA KAYDINA - OPYKTBAAIA ANDNYMH BIOMEXANIKE & EMHOPIEH BTAIPIA XHMEIO ZKAPAMAĽKA RAAASKA 1 - ZKAPAMATKAZ 124 02 THA. 5572 350 ARATIO ANAAYZHE ARPOHOPIXOY NAYEIHOY 419 ROEAEYEN AEK MATOE: ATT PORY POR AA DEC MATOE: ELADE - : JET AL HMEPOMHNIA RAPANABHE: G/9/96 NES. (Nº 15) B.U. 5/846 IOAOGIN ANOTEAEIMATA-EVELXOI ANANYIHE B/C Visual Appearance ASTH 0 - 1298 02010 (gr/ml) Density at 15°C ABYM D · 🗰 Distiliation (•0) IBP (*0) 10% Recovered (*0) 20% (*\$) 50V. (*¢) 90% (*¢) F.S.P. (Y.V.d) Residue/Loca 46,5 ASTM D -56 (***) Flash Point TAG ASTM D - 2385 (+¢) Freezing Point ASTM D - 1004 Water Reaption ASTM D - 5441 WSIM 16 ASTM D - 381 (mg/100mi) Existent Gum Copper Corresion (gh. 100°C) ASTM D . 130 260 ASTM D - 2624 (pS/m)Conductivity

MARATHPHEELE:

TO REPOID ENAL IYNODHO ME THN DEF STAN 91 - 91/1

DUPANNYKAT 6/8/96

O XXXXXXX C. LITEUVPOS

14

08. 16. 96 08:22 AM *TWA OPERATIONS ADMIN P11 314 589 3380:#11/12 ; 8-16-96 ;10:02AM ; ECI→ SENT BY: AVIATION FUELS VIT OWIN ME. + Hp. Toup 113 oboca 21= 5 EAAHNIKA KAYZIMA - OPYKTEAAIA ANGNYNH BIOMEXANIKE & BMIIOPIRE ETAIPIA XHMEIO EKAPAMALKA MANAZKA 1 - EKAPAHATKAE 124 02 THA, 55 72 980 ARATIO ANAAYZHE AEPOCTOPIKOY KAYEDIQY AN AREMATOR: 413 IPOEARYTH AREMATOR: AREPORTED) 5/\$**6**6 ΕΛΕΓΧΟΙ MEGOADI ANOTEAEZMATA : ANAAYIHE Appentance Vaux Ъc Density at 15°C (or/mi) ARTM D - 1299 02010 Distilation ASTM D - BS 189 (*0) 10% Recovered (*C) 20% (***) 50% ("C) 90% ((\$) F.B.P. (10) Residue/Loss ¥Yø) ADIMU . 58 Flash Dabe Teg 14 465 Freezing Point (*Ç) ASTM D - 2366 Water Reaction ASTH D - 1094 WEIM ASTM D - 3943 Existent Gum (mg/100ml) ASTM D - 581 6 Copper Corrosion (2h, 100°C) ASTM D . 155 ASTN D - 2624 Conductivity (p8/m) (21%) TARATHPHEET:

6/8/96 SCAPAMATYAY

TTA TON TREASUR

O SHUKOT C. LITELYPOR

08.16.96 08:22 AM *TWA OPERATIONS ADMIN SENT BY:AVIATION FLELS : 8-16-96 :10:02AM : ECI- 314

ADMIN P12 314 589 3380:#12/12





OF and Chemicals company PERAMA LABORATORY

ABCEATIFICATION TE	AT REFOR	T · BHBLL	JET-AL
ANALYON BULLETEN NO	1622	INSTALLATION :	
HEPORT TO	85/96	DEPOT-AIRPORT	PERAMA
TATK NO	19	BATCH ISO	PEOR/15/163/96
Product draws from tanks of M/T	ADADA	Dete sample	a na se a
Quantity received (#3)	1900	¢/4/1	05/08/95
READERY/LOADING PORT	·KOH	Suttable was	وي حول من حول من
QUALITY certificate of refinery	471/4-8-95	detion by air	A. ECONOMOU
Quality before receipt (HS)	3250	Date received	
Lest beich	PEOP/16/142/16	at laboratory	05/08/96

This report relates only to the samples tested and does not puramise the bulk of matches to be of equal quality

PROPERTISA	REAULTS	SPECS	TEST KETHODS
Appearance	870	Clear/oright	Visually
Water, sedment, suspended matte	t <u> </u>	nd n	VIELOUV
Colour BAYBOLT	+19	Report	ASTN D LAS
tigation			ASTE D BS
Mital Boling Paint X	: 145	Keport	
fuel Recovered 10% yet	170	200 max	
-71- 20% vol to	178	Xaport	
-the BONE was 'd	180	Report	
-n- \$0% vol '0	240	Report	
That Bolling rout (E.r.)	255	SOL) max	* *
Kasidue 🤄 'n va		1.8 mar	
Lons & va	1.0	th nar	
Hands Foint- ABEL - C	0	. Sið malet	I 170
or Bash point SETAPLASH C		35 min	ASTA D 3828
Deputy at 15 °C Kg/it	3.7143	0,775/0,840	ASTM D 1296
Preezing Point 'C	-47.5	-47 (5)43	ASTM D 2385
Copper corronice_rathing	14	lmax	ASTH D 190
Silver corrouion_rating	9	t roax	17 227
Existent Ours(steam Jeffspor/100ml	2.9	7,0 max	ASTM D 301
Water Reaction		.	ASTN D YOM
histoco rating	15 Lb	1 is max	4
Addition Teste		-	
Concuctivity 73/m	150	50/480	ASTM D 2624
3' fa	24		

REMARKS-Results comply with the requirements of APQRJOS Joint Fueling System "Check List" specification for JET-AL 155UE IS-JUN-96 for the properties tested above

DATE OSTERS

SIGNED BY



a Water ' NL ' is referred to the water of the sample tested, and does not more release of the respective test. Release of the shore task after the setting period and retesting for water is the responsibility of the depot supervisor.

1**1**0. cf.

NASA DIRECTOR OF LOGISTICS OPERATIONS MATERIALS SCIENCE DIVISION MATERIALS AND CHEMICAL ANALYSIS BRANCH LO-MSD-1C KENNEDY SPACE CENTER, FLORIDA 32899

May 19, 1997

REPORT 97-1C0089

SUBJECT: National Transportation Safety Board (NTSB) Reference Samples

REQUESTER: Dr. Merritt M. Birky/NTSB/(202) 314-6503

RELATED DOCUMENTATION: Report 97-1C0063 Report 97-1C0064

INVESTIGATOR: C. Bassett/LO-MSD-1C

CONTRIBUTORS: Stan Young/LO-MSD-1C Sandy Loucks/LO-MSD-1C Stephen Huff/LO-MSD-2E

1.0 FOREWORD

Samples were submitted by the NTSB as reference materials for the on-going investigation of TWA's flight #800 accident. During the course of the analysis, results as they developed were verbally communicated to the requester, followed up with documentation in a preliminary narrative report provided via "E-mail".

2.0 SAMPLE DESCRIPTION

Integral to the ongoing investigation of TWA's flight #800, samples labeled MMB-1, MB-2, MB-3, MB-4, MB-5 and MB-6 were submitted for analysis and use as reference materials to compare with the debris characterized and discussed in related documentation. The scale used for all photo documentation is in millimeters.

3.0 CHEMICAL ANALYSIS AND RESULTS

3.1 The initial step was to characterize each sample provided. This was accomplished using Fourier Transform Infrared (FTIR) microscope spectroscopy, polarized light microscopy and Scanning Electron Microscopy with Energy Dispersive Spectroscopy (SEM/EDS).

- 3.2 Two samples were provided in the bag labeled MMB-1 (foam and duct material). The foam material was largely organic in appearance and had two distinctively colored sides. One side was light orange/brown and the other was a much darker orange/brown color. Cursory observation suggested an inorganic presence. Subsequently, elemental analysis was conducted.
 - 3.2.1 The foam material (Figure 1) was identified by FTIR as a polyurethane based substance. The spectra is shown in Figure 2. Elemental analysis by EDS of the lighter side of the foam (Figure 3) indicated the material was high in carbon and oxygen with trace amounts of sodium, magnesium, aluminum, silicon, sulfur, chlorine and nickel present. The EDS overview analysis of the darker side (Figure 4) was found to contain high concentrations of carbon and oxygen. The concentrations of sodium and chlorine (probably in the form of salts) were higher in the darker side of the foam material than in the lighter side. Finally, trace amounts of magnesium, aluminum, silicon, phosphorous and sulfur were also found.
 - 3.2.2 Initial examination of the duct debris (Figure 5) by optical microscopy, indicated the material consisted of translucent fibers which were predominately inorganic and a binder which was an organic based material. The IR analysis identified the major component of the binder as a flame retardant polyester resin (Figure 6). The fibers were examined by elemental analysis.
 - 3.2.3 Transparent glass fibers at the ends of the fiber clusters could be clearly observed by polarized light microscopy (Figures 7 and 8). An EDS analysis (Figure 9) of the clear glass fiber shows high concentrations of oxygen, aluminum, silicon and calcium, with trace amounts of sodium, chlorine, titanium and iron present. Figure 10 shows the glass fibers as red, the binder or coating material as green, and areas of high sodium and chlorine as blue.
 - 3.2.4 An opaque coating covered these fibers. Flakes of the opaque coating were removed from the fibers and analyzed using SEM/EDS. An EDS analysis (Figure 11) of the coating material (green as seen in Figure 10) indicates high concentrations of chlorine, carbon and oxygen with some calcium, aluminum and silicon present.
 - 3.2.5 Figure 12 shows a secondary electron view of the binder material with several of the glass fibers that remain attached to the binder.
 - 3.2.6 Figure 13 is a multi-window scan of the sample shown in Figures 7 and 8. This includes a small duplicate image of the same area (upper left) and eight color dotmap images that show where in Figure 10, the elements carbon, oxygen, sodium, aluminum, silicon, sulfur, chlorine and calcium are located.

- 3.3 The orange floor material provided in the sample bag labeled MB-2 (Figure 14) was identified by FTIR as a phenoxy resin based substance such as a molding compound. The IR spectrum for the resin is provided in Figure 15.
- 3.4 The orange colored material from the honeycomb structure of the large exterior duct sample was provided in the bag labeled MB-3 (Figure 16). This material was identified by FTIR as a phenol aldehyde resin, also much like a molding compound. The IR spectrum for the resin is provided in Figure 17. The green material from the base of the sample (Figure 18) is an epoxy resin, the IR spectrum of which is shown in Figure 19.
- 3.5 The red fiber as seen in Figure 20 is from the fabric of seat #21-5 and was provided in the sample bag labeled MB-4. The red fiber, the spectrum of which can be seen in Figure 21, is much like Azlon (a manufactured fiber in which the fiber-forming substance is composed of a regenerated naturally occurring protein) and is discussed in 97-1C0063.
- 3.6 The blue fiber as seen in Figure 22 is from the fabric of seat #20-4 and was provided in the sample bag labeled MB-5. The blue fiber, the spectrum of which can be seen in Figure 23, is similar to Azlon.
- 3.7 Several items were analyzed from the sample bag labeled MB-6, which contained floor carpet from blow out panel cover #62-75231354 (Figure 24). The red fabric is seen in Figure 25 and is the same as presented in 3.5 above. The gray fiber from the carpet material is a polyamide material much like the Nylon[™]6 series. The IR spectrum is provided in Figure 26.

4.0 CONCLUSIONS

- 4.1 The foam material of sample MMB-1 was identified as a polyurethane product and could very plausibly be the source of the dark material. This polyurethane was previously identified in the samples from report 97-1C0063 and report 97-1C0064. Whether the previously discussed dark material is the degraded form of a polyurethane foam or other polyurethane product could not be determined by this analysis.
- 4.2 The discolored (red and blue) fabric of the reference material (Samples MB-4 and MB-5 respectively) could plausibly have been the source of the Azlon material identified and discussed in 97-1C0063 and 97-1C0064.

- 4.3 The translucent blue-gray material of MB-6 was identified as a polyamide material much like the NylonTM 6 series and could plausibly have been one of the sources of the polyamide presence of 97-1C0063 and 97-1C0064.
- 4.4 There is no indication that any of the reference materials examined in these analyses, served as the source of the surfactant coated polyester which was discussed in report 97-1C0064, the dull white material also discussed in that report, nor is there evidence to indicate any of the reference materials served as the source of the nitrate presence in MB-1 and MB-2.

INVESTIGATOR:

Charles W. Bassett/407-867-9618



Figure 1: Foam Material from MMB-1





22

. .



FIGURE 3. LIGHTER SIDE



FIGURE 4. DARKER SIDE



Figure 5: Duct Material from MMB-1



FIGURE 6. BINDER MATERIAL

26



FIGURE 7.

90X

POLARIZED LIGHT MICROSCOPE VIEWS OF A GLASS FIBER FROM DUCT (TWA-800)



360X



FIGURE 9. CLEAR FIBER

Operator Sands Fouce Client: Charlie Bassett Job. 97-100089 Label: MapGroup II (25 Feb 97-14 05 26)



FIGURE 10 COMPOSITE ELEMENTAL VIEW OF BINDER AND GLASS MATERIAL



FIGURE 11. COATING ON FIBERS



FIGURE 12. SEM SECONDARY ELECTRON VIEW OF FIBER AND BINDER TAKEN FROM DUCT MATERIAL.



EIGURE 13 ELEMENTAL DOT MAP IMAGES OF FIBER AND BINDER TAKEN FROM DUCT MATERIAL



Figure 14: Orange Floor Material from MB-2



FIGURE 15. ORANGE FLOOR MATERIAL AT STATION 1869.

(34



Figure 16: Material from Large Exterior Duct. MB 3






Figure 18: Green Surface Layer of MB-3



FRUME 19. GREEN EPOXY RESIN.



Figure 20: Fabric of Seat #21-5; MB-4



FIGURE 21. RED "AZLON" FIBER OF SEAT #21-5.



Figure 22: Fabric of Seat #20-4; MB-5



FIGURE 23. BLUE "AZLON" FABRIC OF SEAT #20-4.



Figure 24: Carpet from Blow Out Panel Cover #62-75231354; MB-6



ت

FIGURE 26. RED "AZLON" FABRIC FROM "BLOW-OUT" PANEL COVER A22-75231354.









NASA DIRECTOR OF LOGISTICS OPERATIONS MATERIALS SCIENCE DIVISION MATERIALS AND CHEMICAL ANALYSIS BRANCH LO-MSD-1C KENNEDY SPACE CENTER, FLORIDA 32899

June 3, 1997

REPORT 97-1C0090

SUBJECT: National Transportation Safety Board (NTSB) Sample MB-7 TWA-800

REQUESTER: Dr. Merritt M. Birky/NTSB/(202) 314-6503

RELATED DOCUMENTATION: Report 97-1C0063 Report 97-1C0064 Report 97-1C0089

INVESTIGATOR: C. W. Bassett/LO-MSD-1C

CONTRIBUTORS: Wayne Marshall/LO-MSD-1C Sandy Loucks/LO-MSD-1C Stan Young/LO-MSD-1C

1.0 FOREWORD

The sample was submitted by the NTSB as part of the ongoing investigation of TWA's flight #800 accident. The objective of the analysis is to characterize the organic and inorganic chemical nature of the sample.

2.0 SAMPLE DESCRIPTION

The sample was collected on February 17, 1997. The piece of tubing was labeled "BEMCO" 1 Q 71 BE 418-6 and was part of the environmental control system (ECS) of the aircraft.

3.0 CHEMICAL ANALYSIS

- 3.1 The analyses was accomplished using Fourier-Transform Infrared (FTIR) microscope spectroscopy and Scanning Electron Microscope with Energy Dispersive Spectrometry (SEM/EDS). Ion analysis was accomplished using Ion Chromatography (IC).
- 3.2 The sample was distinguishable by certain characteristics. One side of the sample was labeled and uniformly dark in color, much like a reddish-brown. The other side of the sample was characterized by an overall lighter tint of this reddish-brown color. This side was further characterized by a dark area and a light area. For this report the darker side

will be referred to as the outer side and the lighter side with its characteristic darker and lighter areas, will be referred to as the inner side.

- 3.3 The sample was optically examined under a microscope and organic appearing material was prepared for FTIR analysis. The sample was very rigid and appeared to have a fibrous texture. Closer examination revealed that it was composed of translucent looking fibers held together with a tinted organic looking binder.
- 3.4 A sampling of the binder material was separated, then prepared and an IR spectrum generated. Concurrently, SEM/EDS and IC analyses were performed.
- 3.5 The sample was digested in deionized (DI) water, the liquor diluted and then analyzed for the nitrate ion using IC. Other ions were detected but not quantified during this analysis.

4.0 RESULTS AND CONCLUSIONS

- 4.1 The red, tinted binder material seen in Figure 1, was identified by FTIR as a [monomeric ester] substance commonly used as ceramic additives, strengtheners, plasticizers and binders. The IR spectrum of the material is shown in Figure 2.
- 4.2 EDS analysis of an isolated fiber, indicates high concentrations of silicon, moderate amounts of calcium, aluminum and oxygen, with trace amounts of carbon, magnesium and titanium also present. The EDS chart is provided as Figure 3.
- 4.3 An EDS analysis of the surface of the outer side (Refer to Figure 1) shows high concentrations of chlorine, moderate amounts of oxygen, silicon and carbon with minor amounts of sulfur, sodium, magnesium, aluminum, potassium, calcium, barium, iron and zinc. The EDS chart of these results is provided in Figure 4.
- 4.4 An EDS analysis of the dark tinted surface area on the inner side of the sample (Refer to Figure 5) shows high concentrations of chlorine, moderate amounts of oxygen, silicon, carbon and sodium with minor to trace amounts of sulfur, magnesium, aluminum, potassium, calcium, barium, iron and zinc. The EDS chart of these findings is provided in Figure 6.
- 4.5 An EDS analysis of the light tinted surface area on the inner side of the sample (Refer to Figure 5) shows high concentrations of chlorine, moderate amounts of oxygen, silicon, carbon and sodium with minor to trace amounts of sulfur, magnesium, aluminum, potassium, calcium, barium, iron and zinc. The EDS chart reflecting these measurements is provided in Figure 7.
- 4.6 EDS analysis indicates that there are only minor differences between the outer side and the inner side of the gasper tube sample, and no significant differences between the light and dark areas on the inner side.

4.7 Analysis by IC indicates a total of 4 μ g of nitrate ion per surface square inch of sample. Nitrate levels were at the low end of the instrument detection limits. Pursuing further quantification of the nitrate levels was considered not appropriate because of the potential exposure of the ECS unit to sea water and other external sources over many years of use in the aircraft.

INVESTIGATOR: Charles W. Bassett/407-867-9618



Figure 1: Gasper Tubing from ECS unit, "Outer Side"



۰.,



FIGURE 3. EDS OF FIBER.



FIGURE 4. EDS OVERVIEW OF "OUTER" SIDE.



Figure 5: Overview of "Inner Side"







FIGURE 7. EDS OF LIGHT AREA OF "INNER" SIDE.

 $\left(s \right)$

NASA DIRECTOR OF LOGISTICS OPERATIONS MATERIALS SCIENCE DIVISION MATERIALS AND CHEMICAL ANALYSIS BRANCH LO-MSD-1C KENNEDY SPACE CENTER, FLORIDA 32899

June 4, 1997

REPORT 97-1C0153

SUBJECT: Gasper Tubing Samples from the Environmental Control System of TWA Flight 800.

REQUESTER: Dr. Merritt Birky/NTSB/(202) 314-6503

RELATED DOCUMENTATION: Report 97-1C0063 Report 97-1C0064 Report 97-1C0089 Report 97-1C0090

INVESTIGATOR: C. Bassett/LO-MSD-1C

CONTRIBUTOR: Wayne Marshall/LO-MSD-1C

1.0 FOREWORD

Samples were submitted by the NTSB to help define the nitrate finding discussed in reports 97-1C0063, 97-1C0064 and 97-1C0090. Three gasper tubing samples from the aircraft's environmental control system (ECS), were submitted for analysis. It was requested that the samples be analyzed for the presence of ions with particular emphasis placed on nitrates and to furthermore determine if there was a significant difference in the nitrate concentration on the inside surface area versus the outside surface area of the samples.

2.0 SAMPLE DESCRIPTION

The samples were submitted in ziplock bags labeled 83A, 84A and 85A. Sample 83A was the tube from which sample MB-5 (addressed in Report 97-1C0090) was taken, whereas samples 84A and 85A were selected at random from the aircraft wreckage lying on the hangar floor.

3.0 CHEMICAL ANALYSIS

- 3.1 The analysis was accomplished using Ion Chromotography (IC).
- 3.2 From each sample bag a 2" by 6" rectangular section was selected, further cut into small pieces, placed in high purity (18.3 mg ohm) deionized (DI) water and digested overnight. The resultant liquor was then filtered and diluted to 100 ml with water.
- 3.3 In each of the analyses of samples 84A and 85A, the respective rinses were conducted quickly. The material was quite porous and soaking the samples or digesting them as before would have given a total ion measurement and not a surface analysis.
- 3.4 From sample 84A, a 2 inch section of the 2 inch diameter tubing was selected and the outside rinsed with high purity DI water. Because of the porosity of the material over night digestion of the sample was avoided in order to get a surface wash. Once the rinse of the outside surface area of the sample was accomplished, the liquor was diluted to 100 ml with high purity DI water and injected into the instrument column.
- 3.5 A six inch length of the 1.5 inch diameter rigid curved tubing from sample 84A was selected and the inside rinsed with high purity DI water in order to get a representative measure of the inside of the ECS tubing. Applying the same rationale as previously stated, overnight digestion did not take place. The liquor was diluted to 100 ml with high purity DI water and then injected into the column of the instrument.
- 3.6 From sample 85A, a 2 inch section of the 2 inch diameter tubing was selected and the outside rinsed with high purity DI water. Again, overnight digestion did not take place. The liquor was diluted to 100 ml with high purity DI water and injected into the column of the instrument.
- 3.7 In order to get a representative measure of the inside of the ECS tubing of 85A, the inside of the same piece was rinsed with high purity DI water. As before, overnight digestion did not take place. The liquor was diluted with 100 ml of high purity DI water and injected into the column of the instrument.
- 3.8 The mutilated condition of sample 83A was such that a determination of the ion presence on the inside area versus the presence on the outside area was not measurable. A measure of the total ion presence however, was feasible and is provided in the table under section 4.0.
- 3.9 The analysis also identified other ions that were present but these were not quantified. They are provided as follows:

Anions of; Chloride, bromide, fluoride, sulfate and phosphate. Cations of; Sodium, potassium, magnesium and calcium.

RESULTS AND CONCLUSIONS

Sample Source	Surface L.D.	Sample I.D.	Nitrate µg/in ²
83A	total	153-08	54
84A	total	153-03	46
85A	total	153-04	33
84A	inside	153-11	11
84A	outside	153-12	04
85A	inside	153-09	02
85A	outside	153-10	02

4.1 Results from the IC analyses are provided in the table that follows.

- 4.2 In samples 84A and 85A there was no significant deviation in the amounts of nitrate ions detected for the inside and outside surface areas. Although the condition of the sample did not lend itself to the same inside versus outside analysis technique, it is plausible to conclude that similar results could be expected from an analysis of 83A.
- 4.3 When compared to information provided in the table found on page F-169 of the Chemical Rubber Company's (CRC) handbook of Chemistry and Physics, the ions detected in these samples are consistent with those found in sea water. The ECS unit and its component parts were in service in the aircraft for a number of years and were then exposed to sea water as a result of the accident.

INVESTIGATOR:

Charles W. Bassett/407-867-9618

NASA DIRECTOR OF LOGISTICS OPERATIONS MATERIALS SCIENCE DIVISION MATERIALS AND CHEMICAL ANALYSIS BRANCH LO-MSD-1C KENNEDY SPACE CENTER, FLORIDA 32899

June 24, 1997

REPORT 97-1C0154

SUBJECT: Seat Samples and An Adhesive Reference Material Submitted by the National Transportation Safety Board (NTSB) During the Investigation of TWA #800.

REQUESTER: Dr. Merritt M. Birky/NTSB/(202) 314-6503

RELATED DOCUMENTATION: Report 97-1C0063 Report 97-1C0064 Report 97-1C0089 Report 97-1C0090 Report 97-1C0153

INVESTIGATOR: C. W. Bassett/LO-MSD-1C

CONTRIBUTORS: Stephen Huff/LO-MSD-2E Kurt Leucht/LO-MSD-2E

1.0 FOREWORD

Samples of seat backing materials were submitted by the NTSB for the on-going investigation of TWA's flight #800 accident. The objective of the analysis was to characterize the reddish/brown material present on each of the samples. During the course of the investigation, the results were verbally communicated to the requester as they developed.

2.0 SAMPLE DESCRIPTION

The samples were contained in four sealed plastic bags labeled: #67, Row 19, Seat 2, #70, Row 17, seat 8, #73, Row 27, seat 2 and #74, Row 24, seat 7. The samples were collected from the seating area near the center of the aircraft. The 3M product Scotch-GripTM 1357 High Performance (HP) Contact Adhesive was submitted by the NTSB as a reference material. The material safety data sheet (MSDS) identified the adhesive as a polychloroprene based product containing various hydrocarbon solvents.

3.0 CHEMICAL ANALYSIS

3.1 The analysis was accomplished using Fourier-Transform Infrared (FTIR) microscope spectroscopy.

- 3.2 Sample #67, Row 19, Seat 2 appeared to be a foam material. A red material was present on both sides with one side more heavily coated than the other (Figure 1). FTIR spectra for the foam material and the red material were independently generated and analyzed. The spectrum for each is provided at Figures 2, 3 and 4 respectively. The spectrum for the 3M reference adhesive (Figure 4) was compared to the spectra of the red material. The spectra for the comparison of the red material to the reference product is provided as Figure 6.
- 3.3 Sample #70, Row 17, Seat 8 (Figure 7) appeared to be a plastic or vinyl material with some of the unknown red material on one side. For the purposes of this discussion, the side which contained none of the suspected adhesive material will be referred to as the clean or non-contaminated side and the side which did contain some of the suspected adhesive material will be referred to as the contaminated side. FTIR spectra was generated for the clean side and for the contaminated side, the spectra of which are provided as Figure 8 and Figure 9 respectively. The spectrum of the reference adhesive was compared to the spectrum of the unknown red material. The spectral comparison is provided in Figure 10 and a spectral overlay in Figure 11.
- 3.4 The plastic or vinyl material from sample #73, Row 27, Seat 2 (Figure 12) was contorted much like the deformation which occurs when exposed to heat, whereas the material of sample #70 was smooth and exhibited no such altered conformation. Additionally, the unknown material which was attached to one side of sample #73 was tan or reddishbrown, whereas the contaminated side of sample #70 was red. The spectrum for the clean side of sample #73 is provided in Figure 13 and the spectrum for the contaminated side of the sample is provided in Figure 14. A spectral comparison of the reference adhesive and the red-brown material is provided in Figure 15 and a spectral overlay in Figure 16.
- 3.5 Sample #74, Row 24, Seat 7 (Figure 17) appeared to be a metal alloy (probably aluminum) and was characterized by charred material on both sides. Material from each side was removed and FTIR spectra generated. For the purposes of this discussion, the terms "darker side" and "lighter side" will be used to differentiate between the two sides. A gold colored glazed and a black organic appearing material were removed from the darker side and spectra generated. The FTIR spectra for each is provided in Figure 18 and Figure 19 respectively. From the lighter side, a "soot" looking material was extracted with an organic solvent and a spectrum generated. The spectrum is provided in Figure 20.

4.0 RESULTS AND CONCLUSIONS

4.1 Each IR spectrum of the seating materials (furnished as samples #67, 70 and 73) is consistent with the IR spectrum of the 3M polychloroprene reference contact adhesive. At no time during the analyses of these samples however, was there conclusive evidence to suggest that the Scotch-GripTM 1357 High Performance (HP) contact adhesive was the polychloroprene based adhesive specifically used in any of these applications.

2

- 4.2 The IR data suggests that the flexible foam in sample #67, is consistent with a closedcell, plasticized polyvinyl chloride (PVC) foam containing a nitrile rubber. Further evidence suggests that the red material found on both sides of the foam is the same. The unknown red material is characteristic of a resorcinol based, two-part room temperature curing adhesive containing a high concentration of a dye much like an orange cobalt complex azo dye. Use in dyes, pharmaceuticals and as a cross-linking agent for NeopreneTM are some of the applications of resorcinol products.
- 4.3 The spectrum for the "clean" or non-contaminated side of sample #70, was similar to a graft-copolymer of acrylonitrile and styrene on chlorinated polyethylene, probably coated with a flame retardant material. The red unknown material in sample #70 exhibited properties much more characteristic of a polychloroprene based contact adhesive. The IR data suggests that present here is a product more consistent with one like the Scotch-GripTM adhesive cement reference.
- 4.4 The material of sample #73 was buckled and contorted as though it had been exposed to heat. The spectrum for the "clean" side of the sample, was consistent with a graftcopolymer of acrylonitrile and styrene on chlorinated polyethylene, probably coated with a flame retardant material. The contaminated side of the sample was not red but more tan or red-brown in color. The material appeared to be in an advanced state of oxidation and evidence further indicated that the sample had been hydrolyzed. The IR data indicates that the unknown material is a mixture, the major component of which is a product most consistent with a polymethacrylamide. It is not unreasonable to expect however, that a polychloroprene based substance could also be present.
- 4.5 The gold glazed looking material removed from the darker side of sample #74, was identified as an acrylic polymer. The black looking material from the darker side of the metal was identified as a phthalate resin product, probably a DacronTM filler. The presence of an anti-static agent was also detected. The same organic presence was observed on the lighter side of the metal sample although it was much less abundant. Since it is plausible to expect similar results from these materials, they were not examined further. There was a "soot" like substance present on this side that was not found on the previous side. This soot material was extracted, concentrated to dryness and analyzed. The IR data indicates that the major component of the "sooty" material is a zinc oxide which could be the oxidized phase of a zinc based polyvinyl chloride stabilizer.

INVESTIGATOR: Charles W. Bassett (407) 867-9618



Figure 1. Sample #67, Row #19, Seat #2 Heavy and light coated sides.

. Ud



Figure 2. Center of flexible foam material.





Figure 3. Heavier coated side of foam material.





Figure 4. Lighter coated side of foam material.





Figure 5. Adhesive reference.

(b)

-



Figure 6. Spectral comparison with adhesive reference material.







Figure 8. IR spectrum of "clean" side of sample #70.

(69)

. **--**--



Figure 9. IR spectrum of red substance from sample #70.



_.



Figure 10. Spectral comparison of adhesive reference to red material.

.




72)

· · · ·





Figure 12. Sample #73, Row #27. Seat #2.





Figure 13. IR spectrum of "clean" side of sample #73, Row #27, Seat #2.

74)



Figure 14. IR spectrum of contaminated side of sample #73, Row #27, Seat #2.

(25)







H L G C S E - + + G C S O





(JZ)





Figure 17 Sample #74. Row #24. Seat #7.





Figure 18. Glazed looking material from darkest side of sample #74.









Figure 20. Extraction of "sooty" material from lighter side of sample #74.

 $\left(S^{\dagger} \right)$